
Specific Moving Bed Biofilm Reactor 
For Organic Removal from Synthetic 

Municipal Wastewater 
 
 

By  
 
 

Sima Adabju 
 
 

 
 
 
 

 
 
 

A thesis submitted to fulfilment of the 
requirements for the degree of  

Master of Engineering 
 

 
 
 

                                 University of Technology, Sydney 
Faculty of Engineering 

 

 

 

 

 

March, 2013 



i 
 

CERTIFICATE OF ORIGINALITY 

I hereby declare that this thesis is my own work and it has not been previously submitted as 

part of the requirements for any other degree at UTS or any other education institution except 

where acknowledgment is made in the text.  

I also declare that this thesis has been written by me. Any help I have received in my research 
[...]
This is due to the entrapment of microorganisms in the polyurethane pores which results in 

augmentation of the amount of nitrifiers inhabit on the carrier surface increases. On the other 

hand, the different character of biodegradable polymer polycaprolactones (PCL) (Table 2.8) 

shows good behaviour in terms of T-N removal. While T-N removal efficiency in the MBBR 



2-40 
 

with PCL as a carrier was 59% which is as a result of simultaneous nitrification and 

denitrification, in the MBBR with PU as carrier T-N removal efficiency in different phases 

varies significantly. This fact was reported to be due to the changes in the amount of 

TOC/TN ratio in the influent (Chu and Wang, 2011). One of the advantages of  MBBR 

system is if a treatment plant needs more capacity because of the increased loads, this can be 

easily provided by simply adding more biofilm carrier elements to the reactor to increase the 

biofilm surface area (Odegaard et al., 2000; Aspegren et al., 1998). This flexibility was 

proven to provide convenience especially when upgrading plants from activated sludge to the 

moving bed process without expansion of the existing reactor volume (Germain et al., 2007; 

Andreottola et al., 2003; Aspegren et al., 1998). 

The effective area of the MBBR carrier medium is reported to be 70% of the total surface 

area due to less attachment of biofilm on the outer boundary of the media (Majeed et al., 

2012). In addition, surface shape as well as the size of the media is proven to be effective in 

the system’s removal efficiency. This results in changes on carrier biofilm thickness inside 

and outside of the carrier. In this context, Ngo et al. (2007) demonstrated that triangular 

polyurethane sponge of 70–90 cells/in2 with a designated slope of sponge tray at 10 degrees 

led to good performance in terms of both organic and nutrient removal efficiency. In addition, 

in terms of biomass growth and pollutant removal, medium sponge size of 2×2×2 cm was 

reported to have the best performance in comparison to other cube sizes (Nguyen et al., 

2010). Likewise, Guo et al. (2010) investigated the effect of packing material’s thickness on 

removal efficiency of nutrient and organics. It was reported that as the thickness of packing 

material increased, in this experiment sponge, lower removal efficiency for organic matters 

and nutrients was achieved. Hence, 1 cm sponge exhibited the best T-N and T-P removal. In 

addition to physical properties of carriers, it is reported that ratio of packing medias also 



2-41 
 

affects MBBR performance. This is due to the liner correlation between the packing media 

ratio in the reactor and the total biomass attachment on carrier’s surface. It was proven that 

packing ratio significantly affected nitrogen removal efficiency, while organic removal was 

not considerably affected. As the media packing ratio increased from 0% to 3% and then to 

6%, organic removal increased from 96.6% to 97.3% and 97.8% and nitrogen removal  

increased from 9.6% to 26.0% and then to 41.3%, respectively. In comparison, phosphorus 

removal decreased with the increase of the media packing ratio (Yeon et al., 2011).  

Simultaneous removal of nitrogen and carbon was reported within a single stage of the 

moving-fixed bed biofilm process with polyurethane foam sponge. This was due to the 

separation of the oxic-anoxic zone resulted in high removal efficiency (Lin, 2008). Ngo et al. 

(2007) investigated an attached growth bioreactor with the usage of sponge as a media. In this 

experiment, high removal efficiency of 90% for ammonia and COD removal of 20-100% 

were achieved which was related to the media material and properties. Consequently, it can 

be concluded that packing material plays an undoubted role in MBBR efficiency and 

performance. 

 

 

 

 

 



2-42 
 

Table 2.7 Plastic biofilm carriers (adapted from WEF, 2011) 

 

*As reported by manufacturer 



2-43 
 

Table 2.8 Characteristics of the PCL and PU carriers (adapted from Chu and Wang, 2011) 

Parameters PCL PU 

Diameter (mm) 3.5–4 8–10 

Height (mm) 3 8–10 

Density (kg L-1) 1.08–1.12 0.3–0.5 

Specific surface area 0.346 m2 g-1 900 m2 m-3 

Filling ratio (%) on volume basis 16.7 20 

Dry weight (g) per piece 0.0245 0.0936 

Wet weight (g) per piece 0.0274 0.673 

 

2.4.4 Operating conditions 

The moving bed biofilm reactor (MBBR) can be used for aerobic and anoxic or anaerobic 

processes in which the performance of the system could be affected by various conditions of 

hydraulic retention time (HRT), organic loading rate (OLR) and carrier filling rate.  

Anaerobic moving bed biofilm reactor (AMBBR) has been proved to be very reliable for 

treatment of different types of wastewater, especially high strength organic wastewater. This 

is due to the inherent advantages of AMBBR such as high volumetric loading rates, low 

sludge accumulation in the reactor and less energy consumption for operation (Jahren et al., 

2002). In denitrification MBBRs, wall screens are generally bracket-mounted to the concrete 

wall that separates the pre-denitrification MBBR from the downstream treatment step (Figure 

2.11). To agitate the bulk of the liquid and distribute plastic biofilm carriers uniformly the 

mechanical mixer is used (Figure 2.12). The majority of existing operating denitrification 

MBBRs makes use of submersible rail-mounted mechanical mixers (Figure 2.11). Another 

usage of the mechanical mixer is to control the thickness of biofilm on the carrier’s surface. 



2-44 
 

However, Sheli and Moletta (2007) reported that as the OLR increased, attached biomass 

amount in AMBBR was augmented as well. The rate of denitrification in an MBBR is 

influenced by the biofilm area, type of external carbon source, bulk liquid carbon to nitrogen 

ratio (C:N), wastewater temperature, bulk liquid dissolved oxygen concentration, and bulk-

liquid macronutrient concentrations (McQuarrie and Boltz, 2011). In the denitrification 

process, denitrifying organisms such as Pseudomonas, Achromobacter, Acinetobacter, 

Agrobacterium, Alcaligenes, Arthrobacter and Bacillus are responsible for the conversion of 

oxidized nitrogen compounds such as nitrite or nitrate to nitrogen gas (Wang et al., 2006). 

The anaerobic digestion processes produce biogas which can be used as micro-mixing of the 

wastewater in the digester. The composition of biogas is reported to correlate with OLR. In 

this context, lower CH4 presence in biogas was described as a result of high OLR (Sheli and 

Moletta, 2007). In addition to denitrification, biological phosphorous removal is initiated in 

the anaerobic reactor where acetate is taken up by phosphorous accumulating organisms 

(PAO) and converted to carbon storage products. These compounds can supply energy and 

growth in the following anoxic and aerobic reactors (Kermani et al., 2009). Biofilm carriers 

in the anaerobic reactor is reported to have a brownish colour and play a major role in COD 

removal (92–95% at an organic loading rate of 4.1-15.7 kg COD/m3d) due to methanogenesis 

(Chu and Wang, 2011). A few AMBBRs were used as pre-treatment of paper making 

wastewater (Jahren and Odegaard, 1999) and high strength cane vinasses (Jahren and 

Odegaard, 2000). 



2-45 
 

 

Figure 2.11 Aerobic MBBR with horizontal mounted cylindrical bar sieves (left) and anoxic 

MBBR with flat sieves and mixer mounted in the top left corner (right) (adapted from 

Haandel and Lubbe, 2012) 

Figure 2.12 Operating principle of the MBBR process with aerobic reactors (left), anoxic and 

anaerobic reactor (right) (adapted from Odegaard, 1999)   



2-46 
 

Generally in aerobic MBBR, in order to retain the carriers, horizontally mounted cylindrical 

bar sieves are used (Figure 2.11). The movement of biofilm carriers in the aerobic MBBR 

initiate from the agitation introduced by means of aeration to uniformly distribute plastic 

biofilm carriers and provide required oxygen for process. Airflow in the aerobic MBBR, the 

same as the mechanical mixer in AMBBR (Figure 2.12), constrains the biofilm thickness and 

enters the system through a grid of diffusers that are attached to the bottom of the tank. 

Carrier movement plays a key role in aerobic MBBR as collision and attrition of media in the 

reactor causes biofilm detachment from the outer surface of media. Hence the MBBR carrier 

media is provided with fins on the outside to protect biofilm loss and promote biofilm growth 

(Odegaard et al., 2000). Adequate turbulence removes excess biomass and keeps sufficient 

thickness of biofilm in the reactor (Odegaard, 2000). To have enough substrate diffusion in to 

the biofilm, thickness of less than 100 μm is usually chosen. In addition, uniform movement 

of carriers inside the reactor enhances system performance by controlling the flow velocity 

(Odegaard et al., 2006). Water circulation pattern is controlled by flow control valves, which 

uniformly distributes plastic biofilm carriers (McQuarrier and Boltz, 2011). Coarse bubble 

diffusers have the inherent benefits of being more resistant to scaling and fouling (Stenstrom 

and Rosso, 2008) and less likely to require maintenance than fine bubble diffusers. Another 

advantage of coarse bubble diffusers is the breakdown of the bigger bubbles into smaller ones 

as a result of the bubble’s movement through the interspace among carriers. This process 

cause the augmentation of the gas liquid interfacial area and favourable oxygen transfer (Jing 

et al., 2009). The aerobic MBBR is mostly involved in the removal of ammonium as the 

biofilm grown in the MBBR were reported to mainly contain the autotrophic bacteria (AOB) 

and Anammox (>97% at a HRT of more than 1.25 d) (Cortez et al., 2011). In addition, the 

aerobic MBBR achieved more than 85% COD removal efficiency at optimum carrier filling 

rate, HRT, OLR and dissolved oxygen (Chen et al., 2007). In another experiment also, high 



2-47 
 

removal efficiency of 81, 89 and 93% for COD, phenol and NH4
+-N, respectively was 

reported with aerobic MBBR used polyethylene as carrier material (Li et al., 2011). 

2.4.5 Applications 

Presently, there are more than 500 large scale wastewater treatment plants based on the 

MBBR process in 50 different countries around the world for both municipal and industrial 

usages. In most of the cases, MBBR is chosen because it offers a very compact treatment 

solution. Also, it is used as it has the lowest investment costs and total annual costs. For 

instance, in Australia MBBR has been used widely in advanced water treatment plants for 

municipal wastewater treatment in Bundamba, Darling Quarter recycled water plant in 

Sydney, Carlton and United Breweries in Yatala, Norco Pauls in Raleigh and Norske Skog 

Boyer Mill in Hobart. In mentioned applications, MBBR has been used either alone or 

combined with other technologies such as neosep membrane bioreactor, actiflo clarification, 

hydrotech discfilters, dissolved air flotation (DAF) or conventional clarifier. In this context, 

MBBR was used as a post treatment after the reverse osmosis concentrate (ROC) process in 

Bundamba with the capacity of 15.5 ml/day, to discharge in the environment. In Darling 

Quarter, MBBRs were used in combination with MBR and RO which produces 166 kL/day 

(60 ML/year) of high quality treated recycled water for reuse on site such as toilet flushing, 

irrigation and cooling tower make up water. In Yatala, two-stage MBBRs were used for 

polishing BOD after anaerobic treatment, prior to DAF and microfiltration/reverse osmosis 

with the capability of 140 m3/hour and reuse water for boilers and general washing. The 

Raleigh application was a two-stage MBBR plant, treating 230 m3/day of wastewater and 

causing a reduction of influent COD from 3,500 mg/L to COD below 100 mg/L. Finally, the 

Hobart application used MBBR as a pre-treatment followed by using the activated sludge 



2-48 
 

process. Consequently, MBBR has been used in a variety of applications and has achieved 

acceptable results in the case of different contaminants removal (AnoxKaldnes, 2009). 

In addition, MBBR has been used in combination with other technologies in different 

applications. Lei et al. (2010), for example, used the combination of hydrolysis/acidification 

with MBBR and then with oxidation in order to upgrade centralized wastewater treatment 

plant of a pharmaceutical industrial park (PIP) in China. In this treatment system, MBBR was 

operated at DO concentration of above 3 mg/L with the aim of good fluidization of fillers and 

an HRT of 10.8 h. Followed by, HRT was gradually decreased to 5.4 h and then to 3.6 h by 

the enhancement of inflow. In this experiment, COD and NH4
+-N concentration of the final 

effluent were detected with stability below 100 and 20 mg/L, respectively which 

demonstrated good performance of the system.  

Norway acquired six wastewater treatment plants with nitrogen removal in 2007, in which, 

four out of the six treatment plants were using the MBBR process. MBBR plants used the 

combined denitrification process for nitrogen removal and then chemical precipitation for 

phosphorous removal. This type of design resulted in operation flexibility and production of 

low effluent concentration. In this experiment, influent concentration was above 50 mg total 

N/L and Gardermoen WWTP measured concentrations of less than 2 mg total N/L and 1 mg 

total inorganic N/L in the effluent (Rusten and odegaard, 2007). The same experiment was 

studied in Lillehammer WWTP, Norway in 2005 and results indicated average effluent 

concentrations of 2.2 mg BOD5/L, 2.9 mg total N/L and 0.12 mg total P/L. Consequently, 

data from Lillehammer and Gardermoen WWTPs showed that these types of treatment plants 

have the ability to achieve more than 95% removal of total nitrogen and effluent 

concentrations below 1 mg NH4
+-N and 3 mg total N/L. In addition, five WWTPs used in 

Sweden for the removal of nitrogen from municipal wastewater using the MBBR process 



2-49 
 

verified the results of previous studies. In this experiment maximum NH4
+-N and nitrogen 

removal rate in the pre-denitrification process were 91% and 49% and in the post-

denitrification process were 97.7% and 75.5%, respectively (Lustig and Dahlberg, 2012).           



3-1 
 

 

 

 
 

Faculty of Engineering and Information Technology 

 

 

 

 

CHAPTER 3 

EXPERIMENTAL INVESTIGATIONS 

 

 

 

 

 



3-2 
 

3.1 Introduction 
The detailed of materials used, experimental set-up, methods and analytical procedures are 

presented in this chapter. The research investigated the effect of biofilm carriers filling rate, 

organic loading rate (OLR) and hydraulic retention time (HRT) on the performance of 

MBBR. 

3.2 Materials 
The characteristics of the wastewater and media are presented as follows: 

3.2.1 Wastewater 
The influent used in this experiment was synthetic wastewater which is similar to primary 

treated sewage effluent (PTSE). This was due to the need of an influent source with constant 

feed concentration which contains biodegradable organic pollutants. The composition of 

synthetic wastewater used in this study is shown in Table 3.1 (Lee et al., 2003). 

Chemical oxygen demand (COD) and dissolved organic carbon (DOC) concentration of the 

synthetic wastewater were 330-360 mg/L and 120-130 mg/L, respectively. Synthetic 

wastewater contains ammonium nitrogen (NH4-N) and orthophosphate (PO4-P) with the 

concentrations of 18-19 mg/L and 3.3-3.5 mg/L, respectively. The COD:N:P ratio of the 

synthetic wastewater was 100:5:1. 

 

 

 

 



3-3 
 

Table 3.1 Characteristics of synthetic wastewater 

Composition 
Molecular weight 

(g/mol) 

Concentration 

 (mg/L) 

Organics and nutrients 

Glucose(C6H12O6) 180.0 280 

Ammonium sulfate 

((NH4)3SO4) 

132.1 

 

72 
